

TEST REPORT

ABRASION RESISTANCE OF AGGREGATE (Los Angeles)

MILLS ALBERT LTD
PO BOX 426
PARAPARAUMU
Dave Mills

7 April 2006
Lab.Ref.No: MA 06/ 182 A

JOB: "RIP RAP" source ex MATAROA (Stratton Property)

SUBJECT: Los Angeles Abrasion Resistance

MATERIAL: 10kg Sub-sample, fraction-passing 50.0mm, retained 37.5mm of dark grey colour.

SOURCE: MATAROA 8 km from Taihape on Stratton Property

SAMPLED BY: Mike Albert *(Not Accredited)

SAMPLING METHOD: Unknown *(Not Accredited)

SAMPLE DATE: 23 March 2006

DATE SUBMITTED: 24 March 2006

TESTS REQUIRED: Abrasion Resistance of Aggregate using L. A. Machine

TESTED BY: Harald Harsveldt

DATE OF TEST: 7 April 2006

TEST RESULTS: (See Result Table(s) following)
(Obtained in accordance ASTM C 535 / 81 Grading 2)

ABRASION LOSS (LA) after 500 revolutions: 16.1 %

REMARKS:

- 1 The sample was taken from surface rock obtained from Mataroa Quarry.
- 2 Fraction tested was a 10kg sub-sample of the whole sample comprising the fraction passing 50.0mm and retained 37.5mm.
- 3 The whole sample comprised approx. 78 kg of fraction 50 to 37.5mm (from which the sub-sample was taken).

THIS REPORT MAY NOT BE REPRODUCED EXCEPT IN FULL

Report Prepared: Harald Harsveldt

Report Checked: 

APPROVED:


Harald Harsveldt
DIRECTOR